= Tubos de Acero de México, S.A.
Te n a r I s ‘ Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12034602 11/6
1 Date / Dia: May 26, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A.DEC.V. Customer’s Order item / Orden Cliente - item: lCustomer’s Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confirmacién de Venta:
N/A 12650 176812/01
fManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: . Steel Grade / Grado de acero: . Ends /Extremos:
API SPEC 5L,0CTOBER 1, 2007 . BIX42-1L245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
|Dimensions / Dimensiones: Schedule /-Cédula; Length / Longitud: Quantity / Cantidad: 19 Pcs/Pz Nominal Weight / Peso Nominal:
12.750 X 0.375 INCH N/A 19.69/2133 FT . . 404.298 FT 20580.169LB . _.. . 49.61 LBIFT . ) <
1323.9 X 9.5 MM , 6.00/6.50 MTS _ ‘ 123.230 MTS 9335.000KG . -~ . . 73.65 KG/M i

- Specimen condition Specimen dimensions Test ‘YS. 1 UuT.s. Y.8/UT.S| Elongation/Alargamiento |

¥ Sample N° | Condicidn de {a probeta Dimensiones de{a probeta temp | -Eul 0.50 %. . Req. E

LoladaN° | MuestraN°| Ls | Sc | Type] On Size ] -Area | Temp. {Min: 290 Min: 415 Req. Max. Lo Min.

- Tipo Tamafio Seccion | ensayo|Max: - Max: —~ -
j mm mm2 -| °C ‘mpa 'mpa in %
- 60608 - 09803 B AM Ss L 38.15 X 09.91 378,07 - RT | 326 502 ’ 0,65 2 28.0
.. ~JAM: As manufactured / Segiin proceso de fabricacion Ls: Location of sample /. Ubncac«on de la muestra Ori: Orientation / Orientacion e Se: Specimen condition / Condicidn de la probeta
--.__~ |B: Body / Cuerpo Max: Maximum / Maximo Req. Max: Required maximum / Maximo requerido Ss: Strip specimen / Muestra rectangular
-AL: Longitudinal / Longitudinal I MinuMinimum./ Minimo , ‘Req Requureleequendo_ e __UT.8: Ultimate tensile strength‘l‘._Reksgste‘hél

to- inftiatength / Longitud inicial 7 7 Obt:Obtained/ Obtenido... | Y'S: Yield strength / Fluencia

ViP @»:;W
4 ‘%m%ﬁ»

st | Sample I [P
Co!ada N° Muestra N°
B——

8 ].:00001
‘ i; ,‘l‘_ossos

: Este cemﬁwdo se emite mediante sistema- compuwnzadoy €s. vahdado con fima electrénica. El-certificado original posee impreso el log
* {Tenaris color verde. £n caso de que el pcseedor del: ceﬁ:ﬁ(zdo entregue una copia, deberd garannzar la conformidad con el original hacxéndose
= responsabla por cualquier uso ilegal o indebido. Cualquxer alterauén ylo falsificacién estané sugew ala ley

{This: cerhﬁcate 153 xssued bya computenzed system and itisvalid:with electronic signature. On the ongmal cemﬁmte the: trade-mark green colored W
"Tenans is stamped ln case the owner of the ongmal cemﬁmte would release a copy of it, he: must attest s confonmty to the onglnal one takmg ‘
i{upon hxmself the responsnblhty for any: unlawful or.not allowed use. Any alteration and/or falsnﬁmon w:li ‘be subjeded to the law. i
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Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero:

12034602

Page / Pagina:

2/6

(52) 229 989 1100 tel
(52) 229 989 1600 fax

Date / Dia: May 26, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V.

Customer’s Order tem / Orden Cliente - [tem: Customer's Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A 12650 176812/01
[Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMILESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
APl SPEC 5L,0CTOBER 1, 2007 BIX42-1245/1 290 PSL1 NORMAL BEVEL
BISELADO NORMAL
|Dimensions / Dimensiones: 'Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 19 Pcs/Pz Nomina!l Weight / Peso Nominal:
. J12.750 X 0.375 INCH N/A 19.69/21.33FT, . 404.298 FT 20580.169 LB 49.61 LBIFT
L = _3?3.9 X9.5 MM 6.00/ 6._59 MTS 123.230 MTS 9335.000 KG 73.65 KG/M

Composmon % [ Composicién %

X 100 | . X 1000 i X 10000
C Mn Si Cr | Mo S Pof:Ni Cu Al Sn § As | Nb Ti Ca B N
H Max | 28 [120| — | a0 | 15| 30 | 30 |400] 80 |400| -~ | - | = | = | = | = | =1 -
Mn [ =J2| 0] = = = |-~ -1 -1-1-1-1-=-1-1-
THeatN° | SampleN° [P Max | 28 [ 120 —~ | 40 | 15| 30 | 30 J400] 80 |400f ~ | -1 - | = | = | - | =1 -
"I ‘Colada N° | Muestra N° Min —t2fF10]| « - - -1 - — | -] - | - - | - [ -
[ e0608 09804 P 81661 281 9 131117] 3001 0111371 1] 71 3] 0]ol®lo]sa

Requured values

- \Ialores requeridos | \
] HeatN? = Sample N° Spemmen condmon
| ColadaN® Ls Sc
| | B AM ] 3
B AM Leodi e

FM As manufactured / Segln proceso de fabncacwn o

Ls {ocation of samplel Ublmaon de lamuestra

me Mlmmum/Mlmmo
MW ‘Middle wall / Centro

= P: Preduct / Producto

Quad Quadrant 7: Cuadrante

Avg: Average I Promedlo

» Thls cemﬁcats is |ssued by a computerized sys‘tem anditis valnd with electronic signature. On the ongmal cemﬁwte the:trade-mark green colored !
: "Tenans is stamped. In case the ownerof the onginal oemﬁmte would release a copy of it; he must attestits confonmty to the original orie tahng ;
upon hlmself the responsublllty for any unlawfu! orhot allowed use. Any alteration andlor falsnﬁwtlon wﬂl be subjected to the law.

;1« Este oemﬁcado se emite mediante sistema computanzado yes: valldado con firma electrénica. _El certificado original posee impreso el jog
- Tenans color verde. En caso de que el poseedor det cemﬁwdo enmegue una copia, deberd gamntnzar la conformidad con el original haciénd
responsable por cualquier uso ilegal o indebido: Cualquxer alteraclén ylo falsrﬁmcnén estaré su;eta alal Iey

Sc Specimen condruonlCon i
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CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Numero:

12034602

Page / Pagina:

3/6

Date / Dia: May 26, 2012

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

Customer / Cliente;: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer’s Order ltem / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confirmacién de Venta:
N/A 112650 176812/01

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

AP] SPEC 5L,0CTOBER 1, 2007 BIX42-1.245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

|Dimensions / Dimensiones: Schedule / Cédula: Length/ Longitud: Quantity / Cantidad: 19 Pcs/Pz 4Nominal Weight./ Peso Nominal:
12.750 X 0.375 INCH N/A - .]19.69/21.33 FT 404.298 FT 20580.169 'LB 49.61 LBIFT
323.9 X 9.5 MM . 00/ 6.50 MTS 123.230 MTS 000 73.65 KG/M

]B: Body / Cuerpo

Max: Maxiiam / Méximo

Standard / Norma:
. Heat N° | Sample N° Resuit
T ~Colada N° | Muestra N° Resultado
60608 09803 Good / Bueno

. [Time/ Tiempo |

 Seconds/ Segundos

j ‘, Thls cemﬁcate is lssued by a computenzed system and itis vahd W|th electronic signature. Ot the onglnal cemﬁwte the ’aade-mark green colored
: "Tenans" is stamped In case the owner of the original cemﬁcate would release a copy of it; he must attest nsconformﬁy o the original one takmg
& upcn hlmself the' responsmlhty for any. unlawful or.not allowed uise. Any alteration andfor falsrﬁcabon qul be subjected to'the law. f L

Var: Variation / Variacion I

Este cemﬁwdo se emite mediante sistema computanzado yes vahdado con firma electronica. _El certificado original posee impreso el log:
Tenans oolor verde. En caso de que el poseedordei certificado entregue una copia, debera garanﬁzar ia conformidad con el original haciéndo:

ley.,

1 responsable por cualquier uso ilegal o indebido; Cualquxer alterauén ylo falsnﬁcauén estaré su;eta
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Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

12034602

Page / Pagina: °

4/6

(52) 229 989 1100 tel
(52) 229 989 1600 fax

Date / Dia: May 26, 2012

Customer/ Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V.

Customer’s Order ltem / Orden Cliente - item:

Customer’s ﬁeferenoe I Ref. de! Cliente:

Manufacturer’s Works Order N° / Confirmacién de Venta:

N/A 12650 176812/01
Manufacturing Process / Proceso de Manufactura: | Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: SteelGrade / Grado de acero: Ends / Extremos:
AP| SPEC S5L,OCTOBER 1, 2007 B/X42-1245/.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 19 Pcs/Pz Nominal Weight / Peso Nominal:
12.750 X 0.375 INCH N/A ~ 19.69/21.33FT 404.298 FT ~.....20580.169 LB 49.61 LBIFT
323.9 X 9.5 MM 16.00/6.50 MTS 123.230 MTS R 335.000 KG 173.65 KG/M

Heat treatment / Tratamiento térmico: Pipe / Tubo

. |Quench media of heat treatment process / Medio de enfriamento del tratamiento térmico: Water / Agua
Temperature Scale / Escala de Temperatura: celcius :

- Maﬁﬁfé&uréd by TenarisTamsa

Isteel making process:

* [ElecticAre Fumaoe—Ladle Fumaoe-Contmuous Caslmg Machme

: Fully Kmed Steel

¢ Matena|freefromMercurycontammauon PR

Supp!ementary Information
Informamon Suplementana i

o Mate“'a!‘hbre de eontaminacién de Mercuric.
: Norepay_adq por soldadura o
Control no destructivo. Satisfactorio

! Métodode inspeccion

d ENIFLVI-MPI-

 |aisPEC sL.OCTOBER 1, 2007 FE. 20090101IASTM A106 11/

- ASTM A53 10/ASME SA106,2010

. j MATERIAL DE ACUERDO A NACE MR0175-2003

s’oe certificado se emite mediante sistema computanzado yes valldado :con firma electronica.  El certificado original posee impreso el logo
‘Tenaris color verde. £n caso de que el poseedor del ceruﬁcado emregue una copia, debera garanﬁzar la conformidad con el original haciéndose
f responsable por cualquier uso ilegal o indebido. Cualquxer alteraaén ylo/falsificacién estara sujelz alajley.




Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / NGmero:

12034602

- Page / Pagina:

5/6

(52) 229 989 1100 tel
(52) 229 989 1600 fax

Date / Dia: May 26, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V.

Customer’s Order item / Orden Cliente - item:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A 12650 1176812/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: 'Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP] SPEC S5L,0CTOBER 1, 2007 B/X42-1.245/1 290 PSL1 NORMAL BEVEL

BISELADO NORMAL

|Oimensions / Dimensiones: . Schedule / Cédula:
12.750 X 0.375 INCH . NIA
323.9 X 9.5 MM :

Length / Longitud:
19.69/21.33 FT 404.298 FT
6.00/ 6.50 MTS 123.230 NITS

Quantity / Cantidad: 19 Pcs/Pz

20580.169 LB
9335.000 KG

Nominal Weight / Peso Nominal:
49.61 LBIFT . s e

73.65 KG/M

Supplementary Information
Informacién Suplementaria

Tamsa Ref. 245982

Tamsa Ref: 245982

Heat N° Quantity Weight
Colada N° Cantidad Longitud Peso e
(Pieces) (m) {Tons)
.. 60608 19 e 3.335

Average length per pipe
Longrlud promedio por tubo

Thxs cemﬁca’te Is: mued by a computenzed system and itis vahd wnth electronic signature. On: the ongmal eemﬁwte the trade-mark green oolcred
i "Tenans is stamped In case the ownerof the ongmal oerbﬁwte would release a copy of it:he must attestits conformxty to the original one takmg

! upon himseifthe responsxblhty for any unlawful of. not allowed use. Any alteration andlor fa!srﬁwhon will be subjected {0 the law.

- '_—_
£ Este cemﬁmdo se emite mediante sistema computanzadoy es validado: con firma electronica. EI certificado original posee impreso el log
- Tenans color verde. En caso de que el pcseedor del cemﬁmdo entregue una copia, debera garannzar Ia conformidad con el original haciénd

p responsable por cualquier uso ilegal o indebido. Cualqulera}teractén y/o falsrﬁcacxén estaré Ujetaa Ia 1ey




Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

(52) 229 989 1100 tel

Number / Nimero: - (52) 229 989 1600 fax

12034602

Date / Dia: May 26, 2012

Page / Pagina:

6/6

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.Aﬁ. Customer’s Order item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacién de Venta:
N/A 12650 176812/01

[Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

APl SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

|Dimensions / Dimensiones: _ Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 19 Pcs/Pz Nominal Weight / Peso Nominal:
12.750 X 0.375INCH . N/A 19.69/21.33 FT 4():4,298 FT 20580.169 LB 49.61 LBIFT

323.9 X 9.5 MM e 6.00/ 6.50 MTS . 1 2_{3.230 MTS 9335.000 KG 73.65 KG/M i

This is to certify that the product described here has been manufactured, sampled, tested, and inspected in accordance with
purchaser order requirements. This certificate is not a declaration of origin nor may it be used as a declaration of origin.

-|Por el presente certificamos que ef material agui descrito ha sido fabricado, muesireado ensayado e inspeccionado de
- acuerdo alos requisitos de su orden de compra. Este certificado no es, ni puede ser usado, ‘como una declaracién de origen.

CUSTOMER . THIRD PARTY _

INSPECTION COMPANY ™~
COMPARNIA DE INSPECCION

NO APLICA
Employee Name: N/A

TENARIS UALITY DEPARTMENT SiGNATURE

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD

. Ricardo Lozano Armierita

QUALITY CERTIFICATION DEPT.
DEPTO. DE CERTIFICACION DE CALIDAD
Teresa M. Castelld Abraham

’ Thls oemﬁcate is lssued by a compu!enzed system and itis; vahd with electronic signature. On the: ongmal mﬁwte the trade-mark greeq; colored
LT enans |s sfamped \in case the owner oﬁhe ongmal oemﬁmte would release a copy of it; he must attestits confonmty to the original one takmg
upon hxmselfthe responsmlllty for any unlawful or.fiot allowed' use. Any alteration and/or ialsxﬁwtmn will:be. subjected fo the law.

e Este certificado se emite mediante sistema oomputanzado y es vahdado con firma electronica. El certificado original posee impreso €l logo
Tenans color verde. En caso de que el poseedor del cemﬁmdo entregue una copia, debera garant]zar fa conformidad con el original haciéndo:
fesponsable por cualquier uso ilegal o indebido: Cua\qu«er alteraqén ylo falsuﬁwcnén estaré su;eta alaley.




